
 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

WATER AUTHORITY OF JORDAN (WAJ) 
Jaber Bin Hayyan St 5 

Amman, Jordan 

Tel.: +962 - (06) - 568 3100 

November 9, 2020 

Al Ghabawi Septic Tank Facility Project 

Environmental and Social Impact Assessment / Non-Technical Summary 



 

 

AL GHABAWI SEPTIC TANKS i 

Table of Contents 

1 Introduction ............................................................................................................... 1 

2 Project Rationale and Descirption .......................................................................... 1 

Project Rationale ........................................................................................................................................... 1 
[...]
What will be the process for Stakeholder Engagement? ....................................................................... 33 

What will be the process for addressing any arising issues/complaints (Grievances)? .................... 33 

Contact Details ............................................................................................................................................ 33 

 

 

  



 

 

AL GHABAWI SEPTIC TANKS iii 

 

List of Tables 

Table 1. Summary of the proposed wastewater treatment process at Al Ghabawi ................................. 2 

Table 2. Legislative Register relevant to the Project .................................................................................... 10 

Table 3. Management measures during Project implementation ............................................................. 23 

Table 4. Management measures during Project implementation ............................................................. 28 

Table 5. Management measures for unplanned emergency events ........................................................ 31 

 

 

 

List of Figures 

Figure 1. Location of Al Ghabawi Site and the facilities surrounding it ...................................................... 2 

Figure 2. Illustration of Al Ghabawi Septage Treatment Plant Process Flow Diagram ............................. 4 

Figure 3. Wastewater treatment process units’ layout ................................................................................. 5 

Figure 4. Wadi for discharge of treated effluent ............................................................................................ 6 

Figure 5. Illustration of the Project’s buffer areas delineated to determine the study area ................. 14 

Figure 6. GAM Land Use Classification of East Amman Area ..................................................................... 18 

 

  



 

 

AL GHABAWI SEPTIC TANKS iv 

Abbreviations 

AGTP Ain Ghazal Treatment Plant 

CLO Community Liaison Officer 

CSO Civil Society Organisation 

DoA Department of Antiquities 

EBRD European Bank for Reconstruction and Development 

EIA Environmental Impact Assessment 

ESIA Environmental and Social Impact Assessment 

ESMP Environmental and Social Management Plan 

ESP Environmental and Social Policy 

GAM Greater Amman Municipality 

GHG greenhouse gases 

H2S Hydrogen Sulphide 

IBA Important Bird Areas 

JISM Jordanian Institute for Standardization and Metrology 

JS Jordanian Standard 

MEMR Ministry of Energy and Mineral Resources 

MoA Ministry of Agriculture 

MoEnv Ministry of Environment 

MoH Ministry of Health 

MoL Ministry of Labour 

MoT Ministry of Transport 

MSDS Material Safety Data Sheet 

MWI Ministry of Water and Irrigation 

NGO Non-Governmental Organisation 

NH3 Ammonia 

NTS Non-Technical Summary 

O&M Operation and Maintenance 

OHS Occupational Health and Safety 

PIU Project Implementation Unit 

PM2.5 Particulate Matter 

PMU Performance/Project Monitoring Unit 

PR Performance Requirement 

THMs TriHaloMethanes 

TN Total Nitrogen 

TSS Total Suspended Solids 

VOCs Volatile Organic Carbons 

WAJ Water Authority of Jordan 

WWTP Waste Water Treatment Plant 



 

 

AL GHABAWI SEPTIC TANKS – PRIVILEGED AND CONFIDENTIAL 1 

1 INTRODUCTION 

The Ministry of Water and Irrigation (MWI) and the Water Authority Jordan (WAJ) have approached the 

European Bank for Reconstruction and Development (EBRD) to support the preparation and financing 

of the construction of a new septic tank facility to replace and relocate the existing facility at Ain Ghazal 

Treatment Plant (AGTP). The proposed new septic tank facility will be located at Al Ghabawi and will 

serve Amman and the surrounding area. 

 

As such, the EBRD has engaged the services of the Ankura Consulting Europe Limited (Ankura) and 

Engicon to prepare a feasibility study that the Bank can use to appraise the Project and take a decision 

on the prospective financing including the preparation of a comprehensive Environmental and Social 

Impact Assessment (ESIA) study for the Project. 

 

This report represents a Non-Technical Summary (NTS) for the Environmental and Social Impact 

Assessment (ESIA) study carried for the Project in line with EBRD’s Environmental and Social Policy 

(ESP) and Performance Requirements (PRs) as well as Jordan’s local regulations including 

Environmental Impact Assessment Regulation No. 37 for year 2005. 

 

 

2 PROJECT RATIONALE AND DESCIRPTION 

Project Rationale 

The Tanker Discharge Facility at AGTP has been causing odour, local noise pollution and increased 

traffic problems especially for the surrounding communities. This necessitated the need to find an 

appropriate solution to resolve its issues; and be able to cater for growing demand, especially with an 

influx of Syrian refugees to Jordan and the impact of climate change on scarce water resources 

applying additional demand on municipal infrastructure. In addition, high biological loading coming 

from septage has been affecting the design capacity of As-Samra WWTP creating problems for its 

operator. Accordingly, GoJ engaged Engicon in 2009 and Fichtner in 2017 to investigate different 

alternatives to solve these issues. Both Engicon and Fichtner studies recommended the relocation of 

the Tanker Discharge Facility at AGTP. This Project involves the closure and decommissioning of the 

Tanker Discharge Facility at Ain Ghazal and the development of a new septic tank receiving facility and 

wastewater treatment to be located at Al Ghabawi to serve Amman and the surrounding area. 

 

Project Description 

This project involves the development of a completely new septage receiving facility and wastewater 

treatment plant (WWTP) on the land plot No. 63, basin No.1 at Al Ghabawi/ Al Madouneh Area. This 

project area is 300 dunums and is located approximately 20 km to the east of Amman in Al Ghabawi 

area next to AlGhabawi solid waste landfill site. The Project's location between Amman and Zarqa 

governorates and the proximity to most districts facilitates the movement of septage tankers from 

most localities. Moreover, the roads leading to the plant are considered to be easily accessible for 

tankers. There are no residential areas within at least 5 km radius of the proposed site. The 

topography of the site is featured by gentle to moderate ground slopes with a small storm-water 

drainage line running from the north-west to the south-east corner of the site. The surrounding 

facilities within a close proximity to the proposed Project site include Al Ghabawi solid waste landfill 



 

 

AL GHABAWI SEPTIC TANKS – PRIVILEGED AND CONFIDENTIAL 2 

site, Amman Strategic Reserve Terminal for Petroleum Products, a cow farm, Amman Asia Electric 

Power. The Project location is presented in Figure 1. 

 

 
Figure 1. Location of Al Ghabawi Site and the facilities surrounding it 

 

Wastewater to be Treated 

The influent wastewater into the WWTP will be from tankers transferring septage from the unsewered 

areas of Amman and Zarqa Governorates, in addition to liquid sludge transported from the treatment 

plants of Salt, Fuheis, and Baqa’a. The WWTP will be designed to treat a future inflow of approximately 

22,500 m3/day, serving the catchment area up to the year 2045. 

 

Wastewater Treatment Process 

The proposed wastewater treatment process for Al Ghabawi WWTP is a Conventional Activated Sludge 

process followed by sludge treatment using aerobic digestion. This treatment process is summarized 

in Table 1 and the process and layout are illustrated in Figure 2 and Figure 3, respectively. 

 
Table 1. Summary of the proposed wastewater treatment process at Al Ghabawi 

Treatment Level Objective Processes 

Preliminary 

Treatment 

− To protect 

equipment at the 

plant and improve 

wastewater 

treatability 

− Sand and rock traps to protect equipment and ensure a 

continuous flow to downstream treatment units. 

− Screening. 

− Aerated grit and fats, oil, and grease (FOG) removal to prevent 

accumulation in treatment units downstream. 



 

 

AL GHABAWI SEPTIC TANKS – PRIVILEGED AND CONFIDENTIAL 3 

Treatment Level Objective Processes 

− Odour Control Units involving installation of biological filters 

and collecting the gases from the head works, the sludge 

digesters/thickeners and the dewatering building. 

Primary 

Treatment 

− To remove the 

majority of 

suspended solids in 

the wastewater 

− Online equalization tank to absorb fluctuations in the 

incoming wastewater loads and flows and allows the 

downstream treatment units to operate under the preferable 

steady conditions. 

− Primary settling tanks to achieve 60% removal of suspended 

solids and 30% removal of BOD via settling. 

Secondary 

Treatment 

− A biological 

treatment system 

that oxidizes both 

suspended and 

soluble organic 

materials providing 

greatest 

improvement in the 

effluent quality. 

− Conventional activated sludge process consisting of an 

aeration tank that achieves organic material oxidation as well 

as ammonia nitrification, an anoxic tank that achieves 

denitrification for nitrogen removal, and a secondary settling 

tank to separate the treated effluent from the activated sludge. 

Tertiary 

Treatment 

− processes after 

secondary treatment 

to provide high 

quality effluent. 

− Slow Sand Filters as rectangular sand beds for removal of 

suspended solids, turbidity as well as viruses and bacteria 

removal. 

− Chlorination to reduce pathogen by use of the bactericide 

hypochlorite. To achieve disinfection, a contact time of 30 

minutes must be provided at a residual chlorine concentration 

of 0.5 mg/l. this chlorine disinfection will provide at least 10 

mg/L dose and will have a standby chlorinator. The system will 

have chlorine gas cylinders for 1-month use. 

− Effluent Reuse Tank with an effluent storage capacity of one-

day. 

Sludge Treatment − To become well 

stabilized so as to 

prevent odour 

emission and to 

reduce pathogens 

and volume 

− Gravity thickened aerobic digester to provide both, aerobic 

sludge digestion of the primary and secondary sludge as well 

as gravity thickening. 

− Sludge Dewatering using centrifuges to reduce the sludge 

volume and increase its dryness to 22% dry matter content. 

− Greenhouse Sludge Drying Beds will be utilised to dry the 

dewatered sludge up to 50% dry matter content. 

− Onsite stockpiling where dried sludge will be collected and 

stored in the stockpiling area with a capacity to stockpile up to 

7 years. 

 



 

AL GHABAWI SEPTIC TANKS 4 

 
Figure 2. Illustration of Al Ghabawi Septage Treatment Plant Process Flow Diagram 



 

AL GHABAWI SEPTIC TANKS 5 

 

 
Figure 3. Wastewater treatment process units’ layout 



 

AL GHABAWI SEPTIC TANKS 6 

Odour Control System at the WWTP 

The WWTP will have an odour control system to achieve air suction and treatment from the headworks 

building, sludge dewatering building, sludge handling facilities, sludge tanks, and any additional 

structures that might emit offensive smells and harmful gases. This odour control system will be sized 

to achieve a minimum air change of 6 air changes per hour and is to be a biological one. 

 

Effluent Wastewater Quality and Potential Reuse 

In line with Jordan’s water strategy all wastewater needs to be treated and used as a replacement of 

fresh water and utilized by the agricultural sector. The effluent wastewater will be treated to comply 

with JS 893/2006 on the reuse of treated wastewater and the EU Directive (91/271/EEC) on urban 

wastewater treatment – a requirement of the EBRD. The project is in line with WHO guidelines on 

wastewater use in the agriculture. 

 

At this stage of the Project development, the treated effluent reuse option is discharge into the nearby 

wadi. This wadi discharge stream is part of Al-Zarqa River basin which flows into King Talal Dam. Water 

from this dam is used for irrigation purposes and also receives treated wastewater from other WWTPs, 

including As-Samra WWTP. The option for reuse locally for irrigation will be agreed at a later stage. 

These options may require some infrastructure, such as a pipeline and pump station to direct treated 

wastewater to irrigation areas. 

 

 
Figure 4. Wadi for discharge of treated effluent 

 

Treated Sludge Disposal 

The WWTP is expected to generate 285 m3/day of dried sludge with a Moisture Content >50% and Dry 

Matter of 62-tonnes per day. Based on the analysis of the various management alternatives, 

stockpiling on site was the recommended temporary (short-term) solution until a sludge management 

national strategy is created. The onsite stockpiling will involve mechanical dewatering to reduce the 

sludge volume and increase its dryness to around 22% dry matter content. This will be followed by 

greenhouse drying technology to further dry the dewatered sludge up to 50% dry matter content. This 

will allow WAJ to stockpile onsite with a capacity of 5-7 years while also maintaining flexibility to move 

to a long-term solution once a national strategy is in place. 

 



 

AL GHABAWI SEPTIC TANKS 7 

The reuse of treated sludge for land application as soil conditioner is not currently practiced due to 

social considerations. Therefore, this reuse option is considered as long-term reuse option which 

requires further investigation in terms of its technical viability, financial feasibility, and social 

acceptance. 

 

Project Implementation and Workforce 

The Project construction phase is expected to last for around 24 months. Moreover, a one-year 

operation and maintenance (O&M) support period will be added to the contractor's scope of work in 

order to ensure a suitable capacity building and proper O&M of the WWTP. The workforce during the 

construction phase will have a peak of 300 persons (for a 4-month peak period) and will involve the 

use of around 25 heavy construction equipment and 25 light vehicles. 

 

The Project lifetime is 50 years and during operation phase, the WWTP will operate for 24-hours with 

12 hours for tankers discharge. The anticipated workforce required during the WWTP operation phase 

are around 30 employees. 

 

Alternatives 

The analysis of certain alternatives to the Project development were carried in relation to: (i) the 

selected wastewater treatment technology, (ii) treated effluent reuse options, (iii) the sludge disposal 

and management, and (iv) the “No Project” alternative which assumes that the Project development 

does not take place. 

 

(i) Wastewater treatment technology alternatives 

Three treatment alternatives were evaluated for a range of flows between 16,000 m3/day and 

22,500 m3/day: 

▪ Alternative 1: Conventional Activated Sludge Process (CAS); 

▪ Alternative 2: Aerated lagoons system followed by constructed wetland or slow sand filters; 

and 

▪ Alternative 3: Mixed Bed Bio-reactor Process. 

 

The Advanced Integrated Aerated Lagoons was not selected because it requires a larger land area 

than that available for the project. CAS and MBBR; both utilising Slow Sand Filter for the Tertiary 

Treatment and Mechanical Dewatering with Emergency Drying Beds for the Sludge Treatment. The 

MBBR was less optimal than CAS as MBBR is costly, its media require special care, and MBBR requires 

more energy for mixing and aeration than CAS. The optimum recommended solution was the CAS 

with Slow Sand Filters for the Tertiary Treatment and Mechanical Dewatering with Emergency Drying 

Beds for the Sludge Treatment. This option was recommended since: 

▪ It has the lowest capital and operation cost; 

▪ It has the highest process reliability and flexibility; 

▪ It includes unit processes that meet the required treatment criteria; and 

▪ It includes low technical equipment that can be easily operated and maintained. 

 



 

AL GHABAWI SEPTIC TANKS 8 

(ii) Treated Effluent Reuse Options 

The treated wastewater effluent from Al Ghabawi WWTP will meet the JS 893/2006 for Class A 

Irrigation and the EU Council Directive 91/271/EEC of 21 May 1991 concerning urban wastewater 

treatment. Accordingly, the treated effluent will be suitable for discharge into wadis and for reuse in 

irrigation. Though the effluent will meet the standard for class A irrigation, its reuse will be restricted 

to fodder crops due to the potential for the formation of trihalomethanes (THMs) in treated 

wastewater under certain conditions as a result of the chlorination used for final disinfection. Based 

on this, the following three options were identified for the treated effluent reuse: 

▪ Discharge to nearby wadi which eventually leads to Zarqa River or infiltration into groundwater 

resources; 

▪ Provide the treated effluent to water users from the local community for restricted irrigation 

purposes; and 

▪ Provide the treated effluent to GAM for irrigation of the green belt areas and agricultural 

investment areas designated in East Amman land use master plan. For this purpose, a pipeline 

can be installed along the road corridor to the agricultural area and another pipeline can be 

installed adjacent to Al Ghabawi landfill sidewall. 

 

The environmental and social evaluation of these options shows that: 

▪ No environmental or social impacts have been identified with the release of the treated 

effluent into the nearby wadis. 

▪ Providing the treated effluent to the local community will result in positive impacts on socio-

economic conditions and land value. Based on the household survey conducted as part of this 

Project, 48% of the respondents indicated that they would use the treated effluent if provided 

to them, 46% said they would not, and 7% were not sure. However, the treated wastewater 

should be used for restricted irrigation (mainly fodder crops) in order to avoid health 

implications associated with THMs that may be present under certain conditions in the treated 

effluent due to disinfection by chlorination. Raising awareness on the safe use of treated 

effluent in case the Septic Tank Facility were to provide it to the local community is important. 

▪ Providing the treated effluent to GAM for irrigation of the green belt areas and agricultural 

investment areas will enhance land value in the agricultural investment area. It will also 

enhance general aesthetics due to availability of irrigation water to cultivate those areas. At the 

agricultural investment area, the treated effluent should be designated for restricted irrigation 

 

At this stage of the Project, and based on the above discussion, it was agreed that the default 

management option for the treated effluent will be the discharge to wadi. The options for reuse of 

the treated wastewater will be investigated in more detail at a later stage in discussion with various 

stakeholders. 

 

(iii) Sludge Disposal and Reuse Options 

Viable disposal options for the treated sludge include: 

▪ Stockpile on site or off site 

▪ Construct new landfill 



 

AL GHABAWI SEPTIC TANKS 9 

▪ Incinerate on site or off site 

 

Given the constraints around GAM landfill, land allocation as well as budget, stockpiling on site is a 

recommended temporary solution until a sludge management national strategy is created. This will 

involve mechanical dewatering to reduce the sludge volume and increase its dryness to around 22% 

dry matter content. This will be followed by greenhouse drying technology to further dry the 

dewatered sludge up to 50% dry matter content. This will allow WAJ to stockpile onsite with a capacity 

of 5-7 years while also maintaining flexibility to move to a long-term solution once a national strategy 

is in place. 

 

With respect to treated sludge reuse, the options include: 

▪ Reuse of treated sludge as agricultural Fertilizer 

▪ Sludge reuse as incineration/clinker fuel 

 

Since the dried sludge from the WWTP is expected to meet Class #2 in terms of the moisture content 